S

ELS

Since January 2020 Elsevier has created a COVID-19 resource centre with
free information in English and Mandarin on the novel coronavirus COVID-
19. The COVID-19 resource centre is hosted on Elsevier Connect, the

company's public news and information website.

Elsevier hereby grants permission to make all its COVID-19-related
research that is available on the COVID-19 resource centre - including this
research content - immediately available in PubMed Central and other
publicly funded repositories, such as the WHO COVID database with rights
for unrestricted research re-use and analyses in any form or by any means
with acknowledgement of the original source. These permissions are
granted for free by Elsevier for as long as the COVID-19 resource centre
[...]
The degradation of antiviral drugs by the activated sludge process
can be explained by the oxidation of the hydroxyl-moiety to the
carboxyl-moiety [84]. Xu et al. (2017) examined the biological degra-
dation of acyclovir using an activated sludge process under different
ammonium conditions. Results showed that acyclovir biodegraded to
carboxyacyclovir even with different initial concentrations and different
ammonium conditions. Also, the removal of acyclovir was enhanced
with an increasing ammonium oxidation rate [83].

There are several parameters such as pH, the amount of dissolved
oxygen, hydraulic retention time (HRT), organic loading rate (OLR),
solids residence time (SRT), temperature and microbial community that
affects on removal performance of the activated sludge process
[159-164]. Matsua et al. investigated the biodegradation rate of phar-
maceuticals including oseltamivir in wastewater treatment plant using
activated sludge process. They stated that oseltamivir was removed at
<50 %. Four different wastewater that have different SRT and temper-
ature values were used in their study. The removal efficiency of osel-
tamivir and other pharmaceuticals was increased when the temperature
was high and SRT was long [55]. Treatment of three pharmaceutical
wastewaters that have different acyclovir concentrations and other
characteristics such as TOC, and COD using aerobic biological process
were examined by Mascolo et al. (2010). They found that almost all
acyclovir was biologically removed. But acyclovir in wastewater that
has the highest TOC and acyclovir concentration was treated slower
than the other two wastewater because of the degradation time of the
TOC [82]. The removal efficiency of pharmaceutical compounds
including antiviral drugs by activated sludge is related to LogK,,, values
which are measures of hydrophobicity. Muriuki et al. (2020) stated that
since nevirapine and lamivudine have high hydrophobicity properties,
these antiviral drugs can be easily adsorbed to solid. This adsorption
capacity was also affected by sludge age. The adsorption capacity
decreased with increasing sludge aging [58]. Also, Azuma et al. (2018)
stated that the degradation of antiviral drugs in activated sludge is
associated with log K4 value which is the solid-water partition coeffi-
cient [81].

Biological technologies for the treatment of antiviral drugs are

10

Journal of Water Process Engineering 49 (2022) 103036

presented in Table 6.

4.2.2. Membrane bioreactor

Membrane bioreactor (MBR), which is a modification of the acti-
vated sludge process, is used for the treatment of pharmaceuticals
including antiviral drugs and consists of a biological reactor and a
membrane module. Membrane filters the particulate from waste in the
reactor and ensures the purification of the wastewater [89,165-167].
The membrane bioreactor is operated under two major configurations:
submerged MBR and external MBR [168]. Compared to the conventional
activated sludge process, the membrane bioreactor has several advan-
tages such as high-quality permeate, less sludge production, operation at
higher mixed liquor suspended solids (MLSS) concentrations, lower
environmental impact and small footprint [127-129].

Treatment of pharmaceutical wastewater containing acyclovir using
membrane bioreactor was investigated by Mascolo et al. (2010). Results
showed that the removal efficiency of acyclovir using MBR was
approximately 98 %. Some by-products formed as negative ions were
found after MBR treatment. These by-products were reduced by 90 %
with the MBR treatment method [87]. Arriaga et al. carried out a study
about the treatment of organic micropollutants such as acyclovir in the
effluent of wastewater treatment plant using MBR. They operated MBR
in two stages. Stage 1 operated with continuous feeding that included
some pharmaceuticals while stage 2 operated without the addition of
pharmaceuticals. Acyclovir removal was approximately 60 % for stage 1
and around 90 % for stage 2 [88]. Performance of two-staged anaerobic
fluidized membrane bioreactor (SAF-MBR) with granular activated
carbon was compared to activated sludge for treatment of pharmaceu-
tical compounds including some antiviral drugs and their by-products
after disinfection by McCurry et al. (2014). They stated that similar to
aerobic processes, the anaerobic system occurs as sorption due to hy-
drophobicity in the removal of pharmaceuticals containing antiviral
drugs. It was reported that except for emtricitabine whose removal rate
was almost 50 %, acyclovir, abacavir and lamivudine were removed at
>80 % using SAF-MBR [86].

4.3. Combined processes

The removal of antiviral drugs in water/wastewater has been inves-
tigated by combining processes. Knopp et al. (2016) investigated the
removal of micropollutants containing antiviral drugs using biological
treatment combined with ozonation. Then, experiments were carried out
with two biological filters or granular activated carbon filters. They stated
that acyclovir was removed 94 % with only biological treatment and the
concentration of carboxy-acyclovir that is transformation product of
acyclovir was increased. Acyclovir and carboxy-acyclovir were removed
100 % and carboxy-acyclovir converted into N-(4-carbamoyl-2-imino-5-
oxo imidazolidin)-formamido-N-methoxyacetetic acid (COFA) which is
more toxic than acyclovir during ozonation. They reported that both GAC
filters and biological filters failed to reduce COFA [91]. Mascolo et al.
(2010) examined the treatment of pharmaceutical wastewater that con-
tained acyclovir using a membrane bioreactor coupled with ozonation.
Results showed that removal of acyclovir was approximately 100 % using
membrane bioreactor-ozonation. Removal of the by-product formed
during ozonation has been effectively achieved once it has been re-
entered into the MBR system. If this treatment configuration (ozonation
after MBR) is used, similar by-product elimination can only be achieved
when the ozonation is run for >60 min, resulting in a high operational
cost [87]. Schliiter-Vorberg et al. (2015) investigated the degradation of
acyclovir by biological treatment integrated ozonation. Also, they eval-
uated the toxicity of acyclovir and its transformation products for the
environment. Acyclovir was completely converted to carboxy-acyclovir
which is the only transformation product from acyclovir during biolog-
ical treatment. During ozonation, carboxy-acyclovir converted to COFA
and unidentified transformation products. According to ecotoxicological
tests, while the reported toxicity of C-ACV and COFA does not imply an



B. Eryildiz et al.

Journal of Water Process Engineering 49 (2022) 103036

Table 6
Biological technologies for the treatment of antiviral drugs.
Antiviral Matrix Concentration Treatment technology Process conditions Removal References
drugs
Oseltamivir Municipal sewage treatment 5-100 ng/L Activated sludge process Effluent quantity:~49 m®, <50 % [55]
plant influent Temperature: 27 °C
SRT: ~14 day
TOC: 9900 mg/L
COD: 26700 mg/L
240 mg/L pH:6.7 >90 %
Time: 28 day
Temperature: 20-25 °C
TOC: 20200 mg/L
Three pharmaceutical COD: 54800 meg/L.
Acyclovir 170 mg/L Activated sludge process pH:6.4 >90 % [82]
wastewater .
Time: 28 day
Temperature: 20-25 °C
TOC: 29250 mg/L
COD: 81550 mg/L
2580 mg/L pH:6.3 >90 %
Time: 28 day
Temperature: 20-25 °C
Abacavir ~30 ng/L ~80 %
Acyclovir 600 ng/L HRT: 9.9-11.4h ~65 %
Emtricitabine Municipal wastewater 15-20 ng/L Aerobic treatment system SRT: 24.2-27.7 days <10 % [86]
Lamivudine 90-100 ng/L Flow rate: ~27,000 m3/giin ~7((;—75
0
Acyclovir Dissolved oxygen concentration: ~70 %
ii:s;ls::: Hospital wastewater - Activated sludge treatment Temperatul—se?‘lzg()/]; ¢ and dark 1%%1/2 [81]
Valaciclovir Reactor volume:2 L 100 %
15 mg/L HRT: 24 h 65.1 %
SRT: 15 day
. - Activated sludge treatment with the Dissolved oxygen concentration:
Acyclovir Milli-Q water 15 pg/L addition ofg nitrifying culture Z.g—gB mg/L 88.2% 831
pH: 7.5-8
Initial ammonium: 50 mg/L
Acyclovir Urban and hospital wastewater - Aerobic biological treatment Secondat"y. treatfnent with ~80 % [54]
disinfection
Feed flow rate: 1.6 L/day
Recirculation flow rate: 4.8 L/
day
Acyclovir Pharmaceutical wastewater 154 mg/L Membrane bioreactor Membrane module: hollow fiber ~98 % [87]
membrane
Membrane surface area: 0.047
m2
Acyclovir Wastewater treatment effluent - Membrane bioreactor MBR sys;:]r;T?/(il(;n}rlle: 0L 60-90 % [88]
Abacavir ~30 ng/L Flow rate: 5.5 m®/day ~80 %
Acyclovir 600 ng/L . g Two anaerobic fluidized bed >95 %
Emtr}i]citabine Municipal wastewater 15-20 ig/L Staged anaerobllc fluidized membrane reactor ~50 % [86]
o bioreactor HRT: 6.8 h
Lamivudine 90-100 ng/L SRT: 36 days >90 %

intolerable environmental risk, the findings highlight the need to
research the toxicity of TPs in general, especially if they are generated
from parent pharmaceuticals such as ACV that have no aquatic toxicity
[56].

5. Future perspectives

In recent years, the occurrence and fate of antiviral drugs in the
environment have attracted the attention of scientists, particularly in
light of the COVID-19 pandemic. These drugs accumulate in the envi-
ronment since they are persistent and resistant to biodegradation. Even
at low concentrations, they can have negative effects on the aquatic
environment. Therefore, various removal processes have been investi-
gated to address environmental pollution issues.

Several antiviral drugs enter the environment and can eventually
reach some even drinking water supplies [13]. Therefore, effective
antiviral drug treatment in WWTPs is critical. The removal of these
pharmaceuticals by most current treatments used in WWTPs (such as
coagulation, flocculation, sedimentation, and filtration) can be

11

ineffective [169]. Also, there is a great lack of the removal of antiviral
drugs from WWTPs in the literature. Future studies should be performed
on the occurrence, removal and mass loads of antiviral drugs in WWTPs.

Advanced oxidation processes (AOPs) have emerged as a viable op-
tion because of the resistant nature of effluents containing antiviral
drugs. Ozonation and photodegradation that have been mostly used in
the literature are successful in removing antiviral drugs in several
studies [49,70,71,75,76]. However, these treatment methods can cause
the production of more permanent products than the original antiviral
drug [65]. Therefore, novel treatment methods for removing antiviral
drugs from water/wastewater should be investigated. Adsorption,
membrane processes and electrolysis can also be utilized to remove
antiviral drugs, their metabolites and transformation products from
water/wastewater.

Adsorption can be used as an alternative removal technique for the
treatment of antiviral drugs, although it is not commonly employed to
remove antiviral drugs. This approach was found to be quite successful
(antiviral drug removal efficiency of 58.5-90) [59,67]. In addition, the
adsorbent materials can be fabricated from agricultural residues and



B. Eryildiz et al.

offer an economical alternative because of their low cost [170]. There-
fore, there is a need for more studies on the treatment of antiviral drugs
from water/wastewater using an adsorption process with different low-
cost adsorbents.

Membrane processes, such as reverse osmosis, nanofiltration and
membrane bioreactors, have attracted a lot of attention in the phar-
maceutical industry [171-174]. Antiviral drugs can be removed and
recovered without any chemical modifications by the use of appropriate
membranes. The generated water was quite clean and could be reused
without additional treatment in a circular economy approach.

Although combined techniques are not widely used, they are one of
the most effective strategies for removing antiviral drugs from water/
wastewater and significantly reducing the toxicity of treated water/
wastewater. The most common combination approach is an AOPs fol-
lowed by biological treatment, membrane, or even an adsorption pro-
cess [56,87,91]. Because of their complexity, high operation costs, and
in most cases, inability to operate in a continuous mode, these ap-
proaches are rarely used [130].

A wide range of antiviral drugs have been utilized to treat COVID-19
patients. Favipiravir is one of the antiviral drugs used to treat COVID-19.
In the literature, there are still few investigations on the presence,
removal, fate, and ecotoxicological impacts of favipiravir and other
antiviral drugs used to treat COVID-19 [175,176]. Because of the po-
tential negative impacts of these antiviral drugs on the environment,
both their transportation and their environmental impact must be
thoroughly examined.

6. Conclusions

In recent years, the presence and fate of antiviral drugs in environ-
mental matrices have gotten a lot of interest from the scientific com-
munity. These pharmaceuticals are chemically stable and resistant to
biodegradation, accumulating in the environment. Even at low con-
centration levels, they can negatively affect aquatic and terrestrial
ecosystems. Therefore, it is of great importance to investigate various
degradation/removal methods of these drugs to address environmental
pollution concerns. Robust and sensitive analytical approaches are
necessary to investigate the risks posed by antiviral drugs in terms of
consumption and persistence in the environment. Given the restricted
methods for detecting antiviral drugs in an aqueous solution, more ac-
curate detection approaches are required. The majority of the research is
focused on the removal of oseltamivir. In recent years, the use of anti-
viral drugs has increased, especially with COVID-19, and this causes an
increase in the concentration of these drugs in the environment. Thus,
more study is needed to effectively remove additional antiviral drugs
from water/wastewater. However, data on the metabolites of antiviral
drugs, their removal products, measurement and fate are largely lacking
in knowledge. The gap in this area needs to be filled.

Abbreviations

3TC Lamivudine

ACV Acyclovir

AOPs Advanced oxidation processes

ARVs Antiretroviral drugs

CCF Cation-charged filters

COD Chemical oxygen demand

COFA N-(4-carbamoyl-2-imino-5-oxo imidazolidin)-formamido-N-

methoxyacetetic acid
COVID-19 Novel coronavirus

EAOPs  Electrochemical advanced oxidation process
EID50  Egg infectious doses

EMV Electronegative membrane-vortex

FCV Famciclovir

GC Genome copies

H202 Hydrogen peroxide

12

Journal of Water Process Engineering 49 (2022) 103036

HIV-1 Human immunodeficiency virus type 1

HIV Human immunodeficiency virus

HPLC High-performance liquid chromatography

HRT Hydraulic retention time

HSV-1  Herpes simplex viriis type 1

HSV-2  Herpes simplex type 2

HSVs Herpes simplex viruses

KI Potassium iodine

LC-MS/MS Liquid chromatography coupled with tandem mass
spectrometry

LMV Lamivudine

MBR Membrane bioreactor

MLSS Mixed liquor suspended solids

MW Molecular weight

NAI Neuraminidase inhibitors

ND Not detected

NNRTIs Non-nucleoside reverse transcriptase inhibitors

NRTs Nucleoside/nucleotide reverse transcriptase inhibitors

NVP Nevirapine

O3 Ozone

OASIS HLB Oasis hydrophilic-lipophilic balance

0oC Oseltamivir carboxylate

OE Oseltamivir

OLR Organic loading rate

OP Oseltamivir phosphate

gqPCR Quantitative polymerase chain reaction

qRT-PCR Quantitative reverse transcription-polymerase chain reaction
SQO%’ Active bromine

SAF-MBR Staged anaerobic fluidized membrane bioreactor
SARS-CoV-2 Severe acute respiratory syndrome coronavirus

SPE Solid-phase extraction

SRT Solids residence time

SSs Suspended substances
TCID50 Tissue culture infectious dose
TOC Total organic carbon

UPLC-MS/MS Ultra-performance liquid chromatography with positive
electrospray ionization tandem spectrometry

uv Ultraviolet

VZv Varicella-Zoster

WBE Wastewater-based epidemiology
WWTPs Wastewater treatment plants
ZDV Zidovudine

Declaration of competing interest